Tubos de Acero de México, 5.A.

Carret, México Veragruz Km 433.7 SN

Delfino Valanzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tei

{52) 220 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13072346 17
Date / Dia: September 22, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. 3.A. DE C.V. - Custamer’s Order llem / Orden Cliente - ltem; Customer’s Reference / Ref. del Cliente:  JManufaclurer’'s Warks Qrder N° f Confirmacian de Venta:
NIA 15698 203253/01
‘ Manufacturing Process / Precesa de Manufactura; Product Type / Tipo de Producto: Surface / Superficie:
[ ‘ " FSEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
h LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADO
Standard or Specification / Narmas o Especificaciones: Sieel Grade / Grado de acera: Ends / Extremos;
API 5CT EDS/OCTOBER 1, 201 TRC B0 ELONG THREAD CASING
i CASING ROSCA LARGA
Dimensions { Dimensiones:; . |Schedule / Cédula: Lengih / Longitud: Quantity / Cantidad: 6 Pcs/Pz Neminal Weight / Peso Nominal:
6 5/8 X 0.288 INCH NIA 18.04 [ 24.61 FT 144.783 FT 3020.335LB 20.00 LB/FT
168.28 X 7.32 MM 5.50/7.50 MTS 44,130 MTS 1370.000 KG 29.76 KGIM

* Specimen condition Specimen dimensions Test Y.S, UT.S, Y.S5/.T.9 Elongation / Alargamiento
Heal N* | Sample ¥° §  Condicion de ta probeta | Dimensionas de la probeta temp | Eul 0.50 %. Req.
Colada N°] MuesiraN" § Ls Sc | Type| Or Size Area Temp. |Min: §52 Min: 855 Req. Max. Lo Min. Ohbt.
Tipo ‘Tamano Seccion | ensayo |Max: 655 Max: = -
mm mm2 *C MPa MPa in %
66954 71108 B AM Ss L 24.61 X 07.35 155,85 ET 809 - 707 0,86 2 16.0 28,0
AM: As manufactured / Segdn praceso de fabricacion Ls: Lacation of sample / Ubicacién de la muestra Oriz Orientation / Orientacidn Sc: Specimen condition / Condician de fa probeta
N B: Bady / Guarpo Max: Maximum / Maximo . . Réq> Max: Required maximumm / Maximo reguerido Ss: Strip specimen { Muesira rectangular
! L.; Lengitudinal / Lengiudinal S Min: Minimum / Minimo _ .Rey: Required / Requerido ) U.T.S: Ultimate tensile sirength / Remstencsa TR
: La: initial'length / Longitud inicial e bt Obta_inéd I theriido_ L. RT: Ruom lemperature I Temperatura ambienta ;" . 'Y 5: Yiald strength / Fluancia

Cbmposifian % I Composicién %

. X108 B B X 1000 B X 10060
o Mn St Mo | Cr P S p- VP NDbfoNi Cu{ Sn| al Ti As B Ca N
H oMax | 26 80 [ - | = =20 5[ -] ~¢~F -1 -1-4-1-F~1 -1~
Mn § — | = | =[] [~ [~L-F-{-]®]--]-1-%-
-HealN® ] SampleN° [P Max { 26 ] 80 {. - = - 205 ] ~ —F - - -1 - N A - - -
Colada N° | Muestra N° Min - | =~ |40 90 |-= | = - ]~ f. - - w ].170 - - - - -
—— it ey s = —
- 66954 00001 H . 20 §-53 24 14861300 - 4° 1170 1.0 70 | 123 8§ 117 ool 4. 10 15 73
66954 71107 P 20 ) 53 {24 {457 | 100]| 5 081 0 1.0 70 | 127 7 1eo |4 0 15 70
i This certificata is issuad by a compmarlzed system and i is valid with electronic signafure, Qn’ (he original ceriificate the {rade-mark green cciured. . ' {Este cerlilcado se emile mediante sistema computarizadn'y es vaidado can flma electrenica. &l cenficado arigingl posss impreso &f lago
: "Tenaris™ is slamped. In case e owner of the original certificate would releasa a copy of it, he must aftest its I:orqfurrmty to the ariginal one 1ak|ng . jTeénalis eolor verde. En caso de qus el paseedordsl certifitado enfregue una copia, debara garaniizar ia cenfarmidad con el ariginal haciéndese
upon himself the. respanslbimy for any untawiful or not alluwad usa. Any alleralion andior falssﬁc:ahon will ba sub}edeu to the law. . . " raspnnsabla por cualquier usa ilegsl o indebido. Cualqumr alteracién y,'n falsificacion estard suleia ala Iey

FORD317T.,.




= Tenaris

Tuhos de Acero de México, 5.A.
Carret. México Veracruz IKm 433.7 SN
Delfine Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 te!
(52) 229 980 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero:

13072346

Page / Pagina:

217

Date / Dia: September 22, 2013

Customer / Cliante: PLESA AMAHUAC Y CIAS. S.A. DE C.V,

Customer’s Order llem / Orden Cliente - fem:

Customer’s Refarence f Raf. def Clienta:

Manufacturer's Warks Order N° / Confirmacién de Venta:

NiA 15698 203253/01
Manufaciuring Process f Praceso de Manufactura: Product Type / Tipa de Produsto: Surface { Superficie:
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero; Ends / Extremos:
/API 5CT ED9/OCTOBER 1, 2011 TRC 80 LONG THREAD CASING

CASING ROSCA LARGA

Oimensions / Dimensiones:
6 5/8 X 0.288 INCH /A
168.28 X 7.32 MM

Schedule / Cadula:

Length / Longitud:

18.04/24.61 FT
5.50/7.50 MTS

Quantily { Cantidad: § Pes/Pz
144.783 FT
44.130 MTS

3020.335 LB
1370.000 KG

Nominal Weight / Peso Nominal:
20.00 LB/FT
28,76 KG/M

L

CHEMICAL COMPOSITION  COMPOSICION QUIMICA

Composition % / Composicién %

X100 . X 1000 % W00
[ Mn | Si| Mol Cr P S vV Nb Ni | Gu ] 8n Al As B Ca N
H Max | 26 [1] s - - 20 5 . - - - - - - - - -
Min - - - | 40 | 90 - — - - - - - 10 - - - —
Heat N® Sample N° [P Max 26 80 - - - 20 5 - - . s - - - — - -
Colada N° | Muestra N® Min - - - 46 | 90 - - = - - = - 10 - - -

O
66954 71108 P 20} 53§ 23

4 [ 16 | 71

45,3 99 5 0.9 i [{] 70 127 | 8 16

IH: Heat / Colada

Miax: Maximum /- Méximo

. P:Product/ Producio

“Raquired values -

Individuzls f Incividuales

' . Average / Promedio

Valores requeridos

Min: -~ {Maxi 220 | Var: -

Nin = P owvax— | var 34

Hardness typa/Tipo de duréza:HRC

Heat N> Sample N* Specimen condition- Quad, Scale MW
- Colada N” Muestra N° Ls J L 8Be B Escala 1 2 3] Avg.
e —"
86854 - 71108 B “AM 1 HRC 16:7.|. 18,6 1701 177

(JAM: As manufactured / Segin praceso de fabricaclon,
Avg: Average / Promedic o
- |B: Bedy f Cuerpe

* Ls: Location of sample / Ubicacién da la muestra
Max: Maximum/ Maxima '
“Min: Minimurm / $inimo

fAW: Middie wall / Centro
Guad:‘Quadrant / Guadrante

LB _Sp_ec'imen condition / Condicion de la probeta - '

“Var: Variation / Variacién,

This sertficaie is issued by a compulenzed syster and it Is vaid wilh elecironic signalure. On'lhe ariginat carﬁ'ﬁcat_e the trads-mark green colored
"Tenaris” s stamped. I+ cass the owner ofthe criginal sartificate would ralease a copy of it, e must aftest ils conformity to the orfginal one. taking
upen himself the responsibility for any unlawfu or niol'allowsd use. Any alteration andfor falsification will ba siibjected o the law, st

. Esl.a_t_:ertincado 52 emile

sislerna compy,

y 86 validade. confima electrénica.  EI ceriicad ohiginal posee Impresa el 16qa
-HTenaris color verde. En case de que el poseador. d'el_certiﬁ_cada enliegue una copla, debera garantizar Ia conformidad con & original haciéndose
rasponsable por cualquisr usa ilegal 0 Indebido. Cualguiar 3lleracidh yio Talsificacion estars sufeta a'la Tay,

FORD3171.
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Tubos de Acere de México, 5.A.

Carret. México Veracruz IKm 433.7 SM

Deffino Valenzuela Tejeria, Veracruz, Veracruz
C.R 81697 MEXICO

{52) 229 989 1100 te!

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Niimero:

13072346

Page / Pagina:

317

Date / Dia: September 22, 2013

Customer / Cliante: PLESA ANAHUAC ¥ CIAS. S A DE GV,

Custemer’s Order Iltem / Orden Cliente - ltem:

Custemer s Reference / Ref, del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

AP 5CT ED9/OCTOBER 1, 2011

N/A 15698 203253/01
Manufacturing Procass / Praceso de Manufactura: Product Type / Tipo de Praducto; . Surfacs / Superficie;
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA REVESTIVIENTO SIN COSTURA BARNIZADO
Standard or Spacification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

TRC 80

LONG THREAD CASING
CASING ROSCA LARGA

Dimensions / Dimensiones:
6 5/8 X 0.288 INCH
ﬂ'l 68.28 X 7.32 M

Schedule / Cédula:
MNIA

Length / Langitud:;
18.04 /24,61 FT
5.50/ 7.50 MTS

Quantity / Cantidad: & P¢s/Pz
144.783 FT
44.130 MTS

3020.335LB
1370.000 KG

MNominal Weight / Pesc Nominal:
20.00 LB/FT
28,76 KG/M

HROUGH WAL

RDNESS / DURE:

Required valuss I_ Individuals { Individuales Average / Promadio } Hardness iypefTipo de dureza:-IRC, Hardness test as quenched § Formula applied / Férmula aplicada
Valores requeridos | Mini— | " Max- | Van— Mini— | Max— | Var— | Minimum martensite / Martensita Minima: (%) 90,0 [ 7.0 Bgvpucieay

Heat N> Sample N Specimen condition Quad. Avg. Min. : 5 MW

Colada §° Musstra N® Ls S¢ 1 2 3 | Avg.
86954 71082 B Q 1 8.8 44.2| 444 44.2
66954 71082 =] Q 2 8.8 45.1]| 45.5| 45.2
66954 71082 B Q 3 38.6 44.6§ 44 8] 444
66954 71082 B Q 4 38.6 42.0] 41.0] 41.9

Avg. Min: Average Minimum / Promedio Minima

Avg: Average / Promedio
B: Body / Cuerpo

“Lst Localion of sample / Ubicacion da la muestra
Max: Maxifum ! Méximo
- Miax: Minimum  Minimo

MW: Middle wall / Cantro
Q: Quenched / Templada
Quad: Quadrant { Cuadrante

Sc: Specimen condition / Condicion de la probeta, .
Va: Variation { Variacion 3

TypefTipo: CHARPY V CQriantation/Crientacian: L Unit / Unidad: J ) Shear area ] Area dicti %
Position/Pasician: Nia, Temp: 0 Unit/Unidad: °C {Ind.Min.Req: 28 Reg.Min.Avg: 39 Ind.Min.Rag; - Reg.Min.Avg: —
Heat N® Sample N* T.T | Size /! Tamafio Resulis / Resultadas Results / Resuliados
Colada N° Muesira N°® Ls Sc G mm 1 2. 3 Avg. 1 F] 3 Avg,
66054 71107 B AN o 0x5 17 127 116 120 700 00 | 100 100
66854 71108 =] TAN 9 10x5 121 123 ) 133 126 100 100 100 100

JAvg: Average / Promedic

AM: As manufactured / Segiin procesc de fabricazion

‘Requerido Minimimo Individuat
Ind. Min, Req: Individuat Minimum Required /

.Ls’Location of sampie / Libicacidn de la muestra

T.T: Test temperature / Temper_alura da ensayo

Temp: Temperature / Temperaiura-

- . Req.Min. Avg: Required minimum average / Promedio ]

This certificals s issusd by & computanzed sysiem and It 1s vaid wih slaclionic signaturs. On the orginal certficale the Irade-mark greencolored - Este certificado se emite
"Tenaris™is stamped. In case the owner of the orginal ceriificate would release a copy of It, he must attest its conformity ta the original one taking - Teriniis color verde. En caso de que el poseedor del certificado: entregue Lina copla, debera garantizar la conformidad con el original haciéndoss

sistema

y &3 validado confirma alectiénica.  El cerificado original posea impreso el logo

upan himsel the responsibility forany unl_awful ornot allowed use. Any atteration and/or falsification will be subjected to the law.

responsable por cualquier use i!igalo' debido. Cualquier al

yio falat On 5slara sujeta a la lay.

FOR03171
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Tubos de Acero de México, S.A.

Carret, México Veracruz Km 433,7 5N

Delfino Valenzuela Tejerla, Veracruz, Veracruz
C.P. 97657 MEXICC

(52) 229 983 1100 tel

(52} 229 985 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Mumber / Nidmero;

13072346

Page / Pagina:

417

Date / Dia: September 22, 2013

Customner ! Clisnte: PLESA ANAHUAC Y CIAS. 8.4, DE C.V, Customer's Grder lem / Orden Glienta - Hem: Customer’s Reference { Ref. del Cliente:  [Manufacturer's Warks Crder N°® / Confirmacion de Venta:
N/A 15693 203253/01

Manufacturing Precess / Process de Manufactura: Product Type / Tipo de Producte: Surface / Superficie:

SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADO

Standard or Specification / Normas o Espertificaciones:

API SCT ED9/OCTOBER 1, 2011 TRC 80

Steel Grade / Grado de acero:

Ends / Extremos:
LONG THREAD CASING
CASING ROSCA LARGA

Dimensions { Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: & Pes/Pz Normfnal Weight / Peso Nominal:
G 5/8 3( 0.288 INCH NiA 18.04§ 24.61 FT 144.783 FT 3020.335 LB 20.00 LB/FT
'168.28 X 7.32 MM 5.50/ 7.50 MTS 44,130 MTS 1370.000 KG 29.76 KG/M

Requeride Minimo Individual minime requerido

L: Langitudinal / Longitudinal

B: Body / Cuerpo
Ind. Min. Req: Individual Minimum Regquired /

Sc: Speciman condition / Candicitn de la probeta 7.

r

Grain Size / Tamafio de Grang
Heat N* | Sample N° Le  {Standard / Norma: ASTM E-142
Colada N° | Muestra N* Methed / Método: MICROSCOPICO
‘Unit / Unidad: N .
Minimum /. Minimao: 5.0 -
. Maxlmumf Maximo: - i .
o
86954 . 71082 B 3. i) S I 9.0

- Ls=Location of sample / Ubicacion de la muestra

N: Number / Ndmero -

iB: Body / Cuarpo

Prassure |/ Prasién Time / Tiempa

Results / Resultado

Unit/ Unidad. Value { Valor Sacends ISegﬁndos

.mpa

38,5 I -5 Satisfactory / Satisfactorio - .

This-cerfificate |s issued by 2 computerized syslem and il is valid with efectronic signature.. On the nngmal cenﬂic}te the trade-rmark grean.colored
"Tenaris” is slamped. in case he owner of the origine! cerificats would release a copy ol it, he must attest'lis conformity {o the criginal one Iakmg

Este cenficado se emile medlante sistema compularizado -y es valldado con firma electronica.
Tenaris color verde. En casc de que el pnseednr del certificado . entreglia una copla, deberd garaniizar Ja canformidad con &l origingl haciéndose

Cualquler alteractﬁn y.'o falsificacidn estard su]ela ala Iey

El eertificade original posee impreso &t logo

upbn himself the ity for any unlawful or not aliowed use. Any all andg/or falsificalion will be subj  to the law.

" Jresponsable por cualguier usb ilegal o indshi

FORO03171 -
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Tubos de Acero de México, 5.A,

Carret. México Veracruz iKm 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.2 91697 MEXICO

(52) 225 989 1100 tel

Cusiomer / Ciente: PLESA ANAHUAC ¥ CIAS. 8.A. DE GV,

CERTFHCADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13072346

(52) 229 989 1600 fax
Page / Pagina: ‘

517

Date { Dia: September 22, 2013

ICuslumer's Order ltem / Orden Clente - [tem:

Customer's Reference / Ref. dai Cliante:

Manufacturar’s Worke Order N° / Gonfirmacion de Venta:

/A 15638 203253101
Manufacturing Process f Praceso de Manufaciura: Product Type / Tipo de Producto: Surface / Supetficie:
SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED
LABINADO EN CALIENTE SIN COSTURA REVESTIMIENTQ SIN COSTURA BARNIZADO

Slandard or Specification / Normas o Especificationes:
APl 5CT EDY/OCTORER 1, 2011

TRC 80

Steel Grade / Grado e acera:

Ends / Extremos:
LONG THREAD GASING
CASING ROSCA LARGA

Dimensions / Dimensiones: Schedule / Céduia: Length / Longitud: Quantity / Cantidad: 6 Pes/Pz Nominal Weight / Peso Nominal:
6 5/8 ) 0.288 INCH N/A 1804/ 2461 FT 144.783 FT 3020.335 LB 20.00 L BIFT
168.28 X 7.32 MM 5.50 / 7.50 MTS 44,130 MTS 1370.000 KG 29.76 KG/M

[

T HEAT TREATMENT [ TRATAMIENTO TERMICO

Heat treatment / Tratamiento ténmico: Pipe / Tubo

Temperature Soals / Escala de Temperatura: °C

Quanch media of heat reatment process / Medio de enfriamento del fratamiento térmico: Water / Agua

Type
Tipo

Quenched / Templade
Tempered f Revenida

‘Threading:
Roscadp

EL PRODUETO HA SIDO ROSCADO DE AGUERDG A LIGENCIA ¥ LG PROCEDIMIENTOS INTERNGS DE TENARISTAMSA].

Supplementary information
Infaracion Suplementaria

Manufactured by TenarisTemsa
oteel mking pracess:

Fully Killed Sieel
Material free from Mercury contamination
Not rapaired by welding

Eisctric Arc Fumnace-Ladls Fumacs-Conlinuous Casting Machine.

Mo reparado por solda

TFabricada por TenarisTamsa
Fabricacitn del acero:
Horna de Arco Eléclrico-Horne de Afinacion-Maguina de Colada Conlinua.
Acerc calmadao con aluminic

Material libre de conteminacitn de Mercuria

dura

This certificate is issued by a compulenzed system and it.is valid with electronic signature” On the ongina’ cantiicate. e trade-mark graen calored .
“Tenaris” is'stamped. In case the owner of the ariginal certificate would release a copy of il he must alfest its conforaiity o the original cng {aking
upon himself the responsibility for any unlawful or not allowed usa. Any alteration and/or {alsification will be subjected to the law. R

" |Este. Den'l'f'IEadu se emite mediante sislemna mmputérl‘z.ado y:es validado - cehfirma electronica.  El certificado original posee impreso €1 logo
Tendris color verda. En caso de que el poseedor dal cartificadn enfregue una copia, debera garanlizar. l2 conformidad con &f original haciéndose

__{respansable por cualquier usa ilegal a indebido. Cualquisr allsracion Yo falksificacian estara sujela &'l ley.

FORO3171




Tubos de Acerc de México, S.A.,

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

(52} 229 989 1100 tel

{52} 229 982 1600 fax

Number / Nimero;

13072346

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Page / Pagina:

6/7

Date / Dia: September 22, 2013

Customer ! Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V, Customer s Order em / Craen Gllente - Nem: Cuslomer's Referenca / Ref, del Gante: . IManuiacturer s Works Order N° 7 Gonirmacion 0 Venta;
’ N/A 15698 20:3253/01
Manufacturing Pracess / Procesa de Manufactura: Product Type / Tipo de Praducte: Surface / Superficie:
HSEAMLESS HOT ROLLED CASING SEANLESS VARNISHED
LABINADO EN CALIENTE SIN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADO

Standard or Spetification / Normas o Especificaciones:
API 5CT EDS/OCTORER 1, 2011

Steel Grade / Grado de acero:
TRC 80

Ends / Extremos:
LONG THREAD CASING
CASING RGSCA LARGA

Dimensions / Dimensicnes:
G 5/8 X 0.288 INCH
EI‘IGB.ZB X7.32MM

N/A

Schadule / Cédula:

Length / Longiiug: Quantity / Cantidad: 6 Pes/Pz
18.04124.61 FT 144.783 FT 3020.335 LB
5.50 7 7.50 MTS 44.130 MTS 1370.000 KG

Nominal Weight / Peso Nominal:
20.00 LB/FT
29.7¢ KG/M

SUPPLEWENTZ

Supplementary-Information
Infermacion Suplementaria

Non destruclive test. Satisfactary
inspaction meihod
SR-Z - EMI - FLVI - SEA. -

‘Tamsa Ref: 444492

Drift, Diameter 150.46 MM / 5.924 INCH Length 152.0 MM/ 5.984 INCH

Pefcantage of mariensite obfained on Samples as Quenched: Salisfactory

Control no destruclivo. Satisfaclorio |
Método de inspeccion
SR-2 - EM - FLVI - SEA. -

Tamsa Ref. 444492

Mandril. Diamaira. 150.46 MM/ 5.924 INGH Longllud 152; 0 MMI 5 984 INCH

Parclenta de Martensita obtenida en Probeta Templad‘a Salisfactono

Heat N°

~Lerath

Weight

Quantity
Colada N° Canlidad - Longitug . Peso
) {Pieces) (ft) : (m). - {Tons)
- Y s
66954 - [ 14478, 44.13 1.37

Averaga length per pipa

Mominat weight per pipe

L ongitud promedio por lubo

Pasao nominal per tubo

() (m} {Ib/t) {lkg/m)
2413 7.355 20.862 31.045

[ This teis lssued by a computerized sysiem and ;t is valid with elecironic signafure. On the onginal cerhﬁcate TRE trage-mark graen colored
Tenarls” is stamped. 1n case the dwner of the criginal cedificate wauld release & copy of it, ha must atlest its confarmity to the origina! ane 1ak|ng-'
upnr: hlrnsslﬂ.he responsibility for any unlawfui ar nol allswed use. Any alteration andtar

ion will-ba suhja-nled o the Iaw

|Esla.ceriificado se emite mediante sislema izado y.es validado con firma efecirdnica.
"ITenaie color verde. En caso de que ¢l poseedor-dsl ceriificada  entregua una copla, debera garantizar la confonmidad con el original haciéndose
responsable par cualquier uso ilegal o indebldo. Cuaiqmer alieracion yru faislrcadén estara qua(a a |I jay,

El certificado original posee impreso ol logo

FOR03171




Tubes de Acere de México, 5.4,

_ : Carret, México Veracruz i 433.7 SN

: Delfinc Valenzuela Tejeria, Veracruz, Veracruz
: . : C.P. 91887 MEXICO

(52} 229 989 1100 tel

{52) 229 989 1600 fax

CERTEF#CADO DE PRUEBAS EN FABRICA NUmberlrthlmero: Page / Pagina:

‘ CERTIFICADO DE PRUEBAS EN FABRICA 13072346 717
‘ ’ Date / Dia: September 22, 2013
| e T | T —— r

Customer / Cliente: PLESA ANAHUAC Y CIAS, 5.A. DE C.V. Customer’s Order ltem / Orden Cliente - ftem: Customer’s Reference / Ref. del Cliente:  Manufacturer's Works Order N* { Confirmacion de Venta-

) ) NIA 15698 203253/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED CASING SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA REVESTIMIENTO SIN COSTURA BARNIZADO

Standard or Specification / Narmas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP 5CT EDWOCTOBER 1, 2011 TRC 80 LONG THREAD CASING
CASING ROSCA LARGA
' Dimensions / Dimansiones: Schedule  Cédula: Length / Longitud: Quantity / Cantidad: 6 Pes/Pz Nominal Weight / Peso Nominal:

B 5/8 X 0.288 INCH N/A 18.04/ 24.61 FT 144,783 FT 3020.335LB 20.00 LB/FT

168.28 X 7.32 MM 5.50/7.50 MTS 44,130 MTS 1370.000 KG 29.76 KGIM

This is lo ceriify that the product described here has besn manufaciured, sampled, tested, and inspected in accordance with Por el presanta Camiicamos gue ef material aqul descrita ha sido fabsicado, muesireade, ensayado o inspeccionada de

purchaser order requirements. This cerlificate is not a declaration of crigin nor may it be used as a declaration of origin. acuerdo 2 los requisitos de su arden de compra. Este certificado no es, ni puede ser usado, como una declaracion de origen.

LUSTOMER . THIRD PARTY AR MENT SIGNATURE
INSPECTION COMPANY ! / ' -)
COMPARIA DE INSPECCIGN i - !
70
NO APLICA BT A IR
Employee Name: N/A QUALITY CERTIFICATION BEPT. CHIEF OF QUALITY CERTIFICATION DEPT.
B DEPTE. DE CERTIFICAGION DE CALIDAD RESPONSABLE DEL GEPTO, DE CERTIFICACHON DE CALIDAD
Teresa M. Castelld Abmbam ] ) Rafael Gutiérrez de Velasco-Magaiflanes ©

This cerlificate = issued by a compufer‘:zen; system.ana 1 is valid with electranic signatire. On uie_origlna\ caﬁﬁuate_'the Trade-mark green colared - |Este tertificado se emite mediante sislema p i;_w_‘; yes vailda:do-.cn_n'ﬂnna eleciranica,  El certificado original posee Impreso f logo
: -{"Tanaris” is stampad. In case the owner of the ofiginal certificate would rolease a copy of il he must attest its canformity Lo the original ans taking . Tenaris color verde. En caso de que el possador del cartificado entregus una copia, debers geranilzar la confarmidad con el original haciéndose
; upan himseti the responsibility for any unlawiul or not allowed use. Any alteration andfor falsification will Be subjectad to the law. S : ‘Jréspansable por cualquier use ilegal o indshido, Cualquier alteracian yib falsificacion estaré sujsta & la ley.:

FORO3171




